=

© © N o g &

KENNETH SCHMITT TOWN OF CARMEL ANN SPOFFORD
Town Supervisor Town Clerk

TOWN HALL
SUZANNE MC DONOUGH

Town Councilwoman 60 McAlpin Avenue KATRHLEEN Kﬁ_AUS
i eceiver of Taxes

Deputy Supervisor Mahopac, New York 10541

MICHAEL A. BARILE Tel. (845) 628-1500 ¢ Fax (845) 628-6836

Town Councilman www.carmelny.org

FRANK D. LOMBARDI

Town Councilman MICHAEL SIMONE

ROBERT F._SCHANIL, JR. Superintendent of Highways

Town Councilman Tel. (845) 628-7474

TOWN BOARD VOTING MEETING/WORK SESSION
Wednesday, July 1, 2020 7:00pm

PLEDGE OF ALLEGIANCE - MOMENT OF SILENCE
6:00pm Executive Session:
Discussion of 6/24/2020 Vendor Presentations — Downtown Mahopac Concept/Design Proposals
Personnel — Police Chief
[...]
1.3 Notice of Violation and Order on Consent

On November 6, 2015 the NYSDEC issued a Notice of Violation (NOV) to the Town. See Appendix
D. The NOV cited violations of seasonal concentration-based ammonia limits and violations of
seasonal load-based ammonia limits for 2014 and 2015.

Between December 2015 and July 2019, the Town and the DEC engaged in a series of meetings and
exchanged several memoranda and draft Orders on Consent. These meetings, memoranda and drafts
were focused on various proposed remedial and preventative measures. The final Order on Consent
(Consent Order) was signed into effect on July 3, 2019. See Appendix E.

J. Robert Folchetti & dssociates, LLC CSD 5 NH;

Engineering Report

Page 4



The order requires that the following items be addressed within twelve (12) months of the effective
date:

1.3.1 Assess and evaluate the Hillside WWTP and its ability to comply with the effluent
limits in the SPDES permit;

1.3.2 Discuss process control optimization, corrective actions and capital improvements
necessary to bring the piant into compliance;

1.3.3 Discuss design considerations for future upgrades to the WWTP and the collection
system.

14 Subsequent Notice of Violation

On March 19, 2020 the NYSDEC issued an additional Notice of Violation. The NOV cited violations
for:

monthly average flow;

ammonia concentration and load;
BOD concentration and load;
suspended solids average;

BOD percent removal;

and fecal coliform totals.

See Appendix F. The NOV noted the Consent Order schedule and reiterated the necessity of
completing the required report by July 2020.

This report is prepared in compliance with that NOV, the Consent Order and the requirements of the
NYSDEC Design Standards for Intermediate Sized Wastewater Treatment Systems and the Ten State
Standards.

2.0 PROBLEM EVALUATION AND EXISTING FACILITY REVIEW

2.1 Service Area, Planning Period and Population

2.1.1 The service area is Carmel Sewer District 5. It remains unchanged from its original
date of formation and is expected to remain that way for the duration of the planning
period.

2.1.2  There is no projected population change or expansion of the District expected for the
foreseeable future. Therefore, in accordance with Chapter 10 of the 10 State
Standards, the planning period for this District is the design life of the plant, or 20
years.

2.1.3 The District contains 67 single family homes. According to the U.S, Census Bureau,
the average household in Carmel contains 2.85 persons. The projected population for
the planning period is therefore 191 people.

22 Existing WWTP Description
The original Hillsdale WWTP consisted of a 15,000 gallon septic tank as primary treatment, a 4,500

gallon dosing chamber, a subsurface sand filter as secondary treatment, and a chlorine contact tank for
disinfection prior to discharge. After more than 20 years in operation, the sand filter failed in 1999 and

J. Robert Folchetti & Associates. LLC CSD 5 NH;
Engineering Report Page 5



required replacement. ‘The septic tank was lett in place as primary treatment and the selected process
for secondary treatment was a pair of BioClere trickling filter/settling tank units. These processes were
constructed in 2000 and placed online in 2001. The plant upgrade was designed to meet the original
secondary treatment permit conditions in existence at that time. Refer to Appendix C.

23 Unit Process Description

Primary Treatment consists of the original septic tank now used as a settling tank. Primary effluent
flows to the dosing chamber where it is pumped to secondary treatment in the BioClere units. From the
BioClere units, secondary effluent flows by gravity to the chlorine contact tank for disinfection and is
ultimately discharged into NYS Wetland A-4.

2.3.1 Primary Treatment: Septic Tank

Operating Volume: 15,000 gallons
No. of Units: 1

Process Volume: 15,000 gallons
Primary Effluent Pumps

Pump Rate: 50 gpm

No. of Units: 2

23.2 Secondary Treatment:

2.3.2.1 Biological: Modified Trickling Filter

No. of Units: 2

Filter Media Depth: 6 ft.

Filter Media Volume (ea.): 636 cf
Process Media Volume: 1,272 cf
Specific Surface Area: 66.2 sf/ cf
Process Media Surface Area: 84,206.4 sf

2.3.2.2 Secondary Clarification

No. of Units: 2
Diameter: 10 ft.
Side Water Depth: 8.5 ft.
Surface Area: 78.5 ft.2
Secondary Sludge (i.e. recycle} Pumps
Pump Rate: 50 gpm
No. of Units (ea.): 1
Filter Media Dosing Pumps
Pump Rate: 25 gpm
No. of Units {ea.): 2

J. Robert Folchetti & Associates, LLC CSD 5 NH;

Engineering Report Page 6



2.3.3 Disinfection: Chlorine Contact Tank

No. of Units: 1

Length: 10 ft
Width: 6 ft
Depth: 6ft

2.3.4 Dechlorination: Tablet Dispenser
No. of Units: 1
2.4 Existing WWTP Treatment Efficiency

The Town’s WWTP operator, Inframark, LLC, collected samples from each unit process across the
plant and analyzed them for constituent wastewater characteristics including: BOD, TSS, Ammonia,
and TKN. The analytical data collected was used to evaluate and assess plant performance in order to:

¢ determine the capability of existing equipment to remove ammonia and;
® to assess the need for additional processes to meet the new ammonia limits.

Preliminary hydraulic and mass balances were developed from average analytical and flow data
collected during the period of 2/3/16 through 10/5/16. See Appendix G for analytical results. See
below for a summary of analytical data. See Figure 2 for PFD with hydraulic and mass balance
information. The hydraulic and mass balances were prepared in an effort to assess the removal
efficiencies across each unit process in the system. Existing plant design information was also
consulted to establish baseline loading parameters for the various equipment. The data collected
reveals no evidence of significant or excessive hydraulic or mass loadings to the unit process
equipment. All of the hydraulic and mass loads appear to be within the standard design parameters for
the installed equipment. The hydraulic and mass balances did reveal however, that the plant is not
meeting conventional secondary treatment standards through the combined primary and secondary
treatment processes. Once data evaluation revealed this fact, the plant processes and controls were
reviewed to determine what, if any, operational changes could be made to improve performance. The
only operational change that offered the potential to improve BOD & TSS removal was adjusting the
sludge recycle rate. This was done over the month of December 2016. The changes had no visible
effect on either BOD or TSS removals.

2.5 Collection System

2.35.1  As stated above, the collection system consists of conventional gravity sewerage. Constructed
in the mid 1970's, the mains are 8" diameter SDR 35 PVC pipe and the manholes are precast
concrete. Depth ranges from 4 feet to 12 feet. To avoid the use of on-lot individual residential
pumping stations, multiple back lot sewers were instailed. See Figure 1 for sewer layout.

252 To assess the need for capital improvement in the collection system, it was inspected using TV
equipment in the fall of 2019. The sewers are in very good shape, as are the majority of the
connections to the manholes. One broken run of pipe and a displaced manhole top were
discovered on one backlot sewer run. This was repaired on April 16. 2020. Additionally, one
manhole was buried and not located. See Appendix H for inspection results,

J. Robert Folchetti & Associates, LLC CSD 5 NH,
Engineering Report Page 7



2.6 Flow and Loads

2.6.1 The SPDES permitted flow for the plant is 0.0272 MGD. Historically, the plant has generally
met this permit limit. Recorded flows over the study period are as follows:

Period Flow (MGD)
Avg Min Max
Feb 2016-Oct 2016 ¢.0203 0.0073 0.0612

The recent NOV cites the facility for sixteen (16) violations of this permit parameter over
the 36 month period from January 2017 through January 2020. The repair made to the broken
pipe and manhole identified in 2.5.2 does not appear to have made an impact on influent flow.
This will be monitored through the design period to determine if additional I&I work is
necessary. The recommended design flow for the plant will remain 0.0272 MGD.

2.6.2 Constituent concentrations and loads recorded at plant influent during the sampling period are
presented below. Full analytical results for each sampling event is provided in Appendix G.

Parameter Concentration (mg/1) Load (#/D)
Min Avg Max Min Avg Max
BOD; 61 18¢ 380 1.1 273 56.1
TSS 37 156 400 28 241 68.1
NH; 6 28 59 1.2 41 16.1
TKN 18 44 94 1.8 66 169

For comparison, Metcalf & Eddy offers the following domestic values for each parameter at
low, medium, and high strength:

Parameter Concentration (mg/l)
Low Med High
BODS5 133 200 400
TSS 130 195 389
NH3 14 20 41

As can be seen, influent concentrations at the CSD 5 plant are consistent with typical values.
As a result, the sampling averages presented for each constituent will be the design parameters
for the upgraded facility.

2.7 Site Conditions

The plant is located on a 5.44 acre Town-owned parcel off Carey Street in Mahopac, NY. The parcel is
bounded by residences to the east, business fronting Route 6N to the north and west, and New York
State Wetland A-4 to the south. The south property line is also the County line separating Putnam
County from Westchester County.

3.0 ALTERNATIVE EVALUATION

The 10 State Standards require the evaluation of the No Action alternative. Given the existence of the
Consent Order, No Action is not considered to be a viable alternative and will not be discussed further.

J. Robert Folchetti & Associates, LLC CSD 5 NH;
Engineering Report Page &



3.1 Existing Process Summary

The existing facility is primarily an attached growth process. The primary settling tank is
undersized. The BioClere units, composed of trickling filters mounted directly over secondary
settling tanks, are underperforming at their primary task. Secondary sludge is returned to the
undersized primary settling tanks, complicating plant operations. The plant in its existing
configuration was never sized, nor intended, to nitrify the waste stream.

Based on the Consent Order and the most recent NOV, the plant is generally failing to meet its
permit requirements from influent to effluent. As has been discussed, the existing plant
consists of unit processes that were designed to meet old discharge parameters and were not
sized for current permit criteria. An attempt was made to optimize the treatment processes
through operational changes with no discernible results. The process combination represents
best efforts to meet increasingly stringent effluent parameters using as much of the pre-
existing unit processes as possible. This approach has led to multiple citations of violation and
a current enforcement action by the State. The process options considered here will include
addressing the primary and secondary treatment requirements as well as nitrification.

3.2 Alternative Unit Process Screening

Due to the small size of the facility, the limited size of the District and the improbability of
future growth, the recommended upgrade will be a package wastewater treatment plant. All
plants will include equalization and disinfection. Types of treatment processes considered are
as foliows:

3.2.1 Suspended Growth (Activated Sludge)
3.2.2 Membrane Bio-Reactor (MBR)
3.2.3 Moving Bed Biofilm Reactor (MBBR)

Evaluation criteria considered here include:

Process reliability;

Operational complexity/Ease of maintenance;
Site constraints;

Construction cost;

Annual operating cost.

3.2.1 Activated Sludge

3.2.1.1 Description

The Activated Sludge Process is one of the most flexible biological treatment
processes in existence, and has been extensively employed. The process employs a
suspension of flocculent microorganisms to treat the wastewater. In the process,
wastewater and sludge solids are mixed and aerated in a reactor vessel. The contents
of the reactor (commonly referred to as mixed liquor) consist of the wastewater under

J. Robert Folchetti & Associates. LLC CSD 5 NH;
Engineering Report Page ¢



treatment, living and dead microorganisms, and suspended and colloidal matter. The
particulate portion of the mixed liquor is typically called the mixed liquor suspended
solids (MLSS).

Following a sufficient time for biological action, the mixed liquor in the reactor vessel
is transferred to a separate settling basin, where the biosolids are separated from the
treated wastewater. The settled (or clarified wastewater) then exits the settling basin
and flows to the next unit process for further treatment, while the settled solids are
either:

Returned to the reactor vessel to maintain the required microbial concentration
or;
Removed from the system in a process called wasting.

Although there are many variations of the activated sludge process, all variations
employ the following systems or components:

A reactor vessel or vessels sized to provide a hydraulic retention time of 0.5 to
24 hours depending on the process variation;

An oxygen source and equipment to disperse it into the reactor vessel;

A means of mixing the reactor vessel contents, commonly the same equipment
used to disperse the oxygen in the vessel;

A means of separating the MLSS from the treated wastewater, typically a
settling basin;

A means of controlling the MLSS in the system.

The typical activated sludge system is designed to operate on a continuous basis.

Based on the treatment requirements of the plant, the activated sludge process
determined to be the most suitable for use is Extended Aeration Activated Sludge
Process. This process employs both higher solids and longer (greater than 24 hours)
hydraulic retention times. Typically, primary clarifiers are not employed and
secondary clarifiers may be designed at lower hydraulic loading rates than
conventional to handle wider flow variations. For this reason, we will employ
equalization, Per Metcalf and Eddy, extended aeration is extensively used for package
plants to treat wastewater from small communities.

3.2.1.2 Process Diagram and Mass Balance

Legacy Environmental Process, of Odenville, AL and Pollution Control Systems, Inc. of

Milford, OH manufacture package extended aeration plants. Each has provided a

proposal with a preliminary plant layout and effluent calculations. Refer to Appendix I.
3.2.2 Membrane Bio-Reactor (MBR)

3.2.2.1 Description

Membrane bioreactor (MBR) treatment combines the activated sludge process with
membrane filtration. Membranes may be submerged directly in the aeration tank or

J. Robert Folchetti & Associates, LLC CSD 5 NH;
Engineering Repori Page 10



employed as a side steam process following the aeration tank. The MBR process can
produce a significantly higher quality effluent than that obtainable from a
conventional activated sludge process. The mixed liquor suspended solids
concentration (MLSS) and the solids retention time (SRT) are limited in a
conventional activated siudge process by the need to produce a sludge with good
seitling characteristics in the secondary clarifier. The MBR process does not suffer
from this requirement because the final effluent is produced by filtration rather than by
sedimentation. Thus, the MLSS concentration can be higher and the SRT can be
longer for MBR processes than the typical values used for conventional activated
sludge. Higher MLSS and longer SRT allows for smaller aeration tank volume. The
need to keep membranes clean requires either a fairly high rate of aeration in a
submerged application or a Clean-In-Place (CIP) process for a sidestream application.

Internal/submerged

The filtration element is installed in either the main bioreactor vessel or in a separate
tank. The membranes can be flat sheet or tubular or a combination of both, and can
incorporate an online backwash system which reduces membrane surface fouling by
pumping membrane permeate back through the membrane. Where the membranes are
submerged in the main reactor, membrane modules must be removed from the vessel
for cleaning.

External/sidestream

The filtration elements are installed externally to the reactor. The biomass is either
pumped directly through a number of membrane modules in series and back to the
bioreactor, or the biomass is pumped to a bank of modules, from which a second
pump circulates the biomass through the modules in series. Cleaning and soaking of
the membranes can be undertaken in place with use of an installed cleaning tank,
pump, and pipework.

3.2.2.2 Process Diagram and Mass Balance
Dynatec Systems, Inc. of Burlington, NJ and Smith and Loveless, Inc. of Lenaxa, KS

manufacture package MBR plants. Each has provided a proposal with a preliminary
plant layout and effluent calculations. Refer to Appendix J.

3.2.3 Moving Bed Biofilm Reactor (MBBR)

3.2.3.1 Description

The MBBR process is an attached growth biological wastewater treatment process
similar to trickling filter or Rotating Biological Contactor systems. The MBBR
process utilizes small plastic carrier media upon which the microorganisms are
attached. The MBBR treatment processes typically take place in a tank similar to an
activated sludge aeration tank. The carrier media may be kept suspended by diffused
aeration (for an aerobic process) or by a mechanical mixing system. A sieve is
typically used at the MBBR tank exit to keep the carrier media in the tank. Primary
clarification is typically used ahead of the MBBR tank. Secondary clarification is also
typically used, but there is no return activated sludge sent back into the process,
because an adequate microorganism population is maintained attached to the media.

J. Robert Folchetti & Associates, LLC CSD 5 NH,

Engineering Report

Page 11



MBBR plastic media support carriers are typically designed to have a high surface
area per unit volume, so that there is a lot of surface area on which the
microorganisms attach and grow. These carriers are available from numerous vendors.

The MBBR wastewater treatment process is quite flexible and can be used for BOD
removal only or for BOD removal and nitrification. Note that primary clarification and
secondary clarification are required for both, but there is no sludge recycle as in a
conventional activated sludge process.

Per Metcalf & Eddy (5th Ed, pp 1016-1019), the MBBR process is able to provide
BOD and nitrogen removals similar to conventional activated sludge. It requires
comparatively less space, is simpler to operate, does not generate as much sludge, and
is more flexible under peak wet weather conditions. It is also more flexible than
comparative fixed growth processes (trickling filters, RBC's). Conversely, it may
require the use of proprietary media, requires better screening and may generate
higher energy demand to maintain required dissolved oxygen levels.

3.2.3.2 Process Diagram and Mass Balance
Earthtek Environmental, LLC, of Batesville, IN and Pollution Control Systems, Inc. of

Milford, OH manufacture package MBBR plants. Each has provided a proposal with a
preliminary plant layout and effluent calculations. Refer to Appendix K.

4.0 PROCESS EVALUATION

4.1 Activated Sludge Process

4.1.1 Advantages
4.1.1.1 Capable of removing 97% of suspended solids, thereby providing a
very high quality effluent
4.1.1.2 All process variations are highly flexible and able to adapt to a wide
variety of operating conditions and loads
4.1.13 Process equipment and components are located outside of the reactor
vessel, and are readily accessible for maintenance
4.1.1.4 Cost effective
4.1.2  Disadvantages
4121 Process requires a high degree of operator attention and expertise
4122 Studge bulking can be an issue (see 4.1.2.1)
4123 Aeration tanks are typically large due to MLSS concentration & SRT
requirements
4124 Temperature changes affect the tank greatly
J. Robert Folcheti & Associates, LLC ' CSD 5 NH,

Engineering Report

Page 12



4.2 Membrane Bio Reactor (MBR) Process

42.1

422

Advantages
[...]
Start date/time:
10/31/2019

Pipe width:

Surveyed footage;
179.7

Direction:

Towards
Downstream

Malnline ID;
10/31/2019-3:00

Plipe helght;

Clty:
Mahopac

Pipe type:
8 Plastic

Operater:
Joe Kata

Main Inspection with Pipe-Run Graph

Surface condition:
Asphalt

t
t
;

Address:

Comments

Weather:
Showers

Suﬁedlq__'ub_r 17

Main Inspection with Pipe-Run

IIHOEO‘ISL

L gy

MH05012

¥ L At128 800!
Lateral

Vv b ALOOR
: M5 START WITH FLOW - Start inspection With the Flow

Category: Inventory

L A1759 19/
Lateral

Category: nventory

Y At1797 &
End Of Inspection @ MH
Category: nvenlory

" ALI79.7

I

Q
D Catagory: Miscellanesous

2% STOP - Inspection Stoppad
Catagory: Miscellansous

Wednesday, January 08, 2020 7:44 AM

Page

1

of

10008k



TAM ENTERPRISES INC.

114 HARTLEY ROAD

GOSHEN, N.Y. 10924

Phone 845-294-8882 , Fax 845-294-8883
E-MAIL: TONY@TAMENTINC.COM

Main Inspection with Pipe-Run Graph

Project Name: Mainlina ID: Clty: Address:
Mahopac 10/19 11/1/2019-8:35 Mahopac
Start date/time: Pipe width: Pipe helght: Pipe type: Surface condition: Weather;
1 4
11/1/2019 8 Plastic } Asphalt ! Dry
Directlon: Surveyed footage: Operator: Commants
Towards 113.0 Joe Kata
Downstream
] - T B At-03ft
- M'O'l'lu O v M5 STOP - Inspaclion Stopped
is i e GCelegory: Miscellangous 0oft
3 AtBBR3 S| bOAtLTA N
P ’ 5 ' MHOEO1 u\l{ B3 §TARTWITH FLOW - Start Inspeclion With the Flow
’ ime— Category: Miscsllanecus
At11203 Ly —
@ Lateral ¥ 44 At12.809/
Catagary: Inventory Lateral

Calegory: Inveniory

1000 ft

B AL1130#t
tr-.*" Root-in-Lateral - Root problam in lateral
. Calegory; O&M
c ‘“;1"‘,’,"’“"@‘” ” ~ b Al1200#
Sl s . 1% START WITH FLOW - Start Inspection With the Flow
Calegory: Miscallaneous

yAt1360H
et ——————~ Deformed
Catagory: Stuctural

. At1806 #t
— Rool~ Rools in the pipe
Category: O&M

Main Inspection with Pipe-Run Wednesday, January 08, 2020 7:44 AM Page 1 of 1



TAM ENTERPRISES INC.

114 HARTLEY ROAD

GOSHEN, N.Y. 10924

Phone 845-294-8B882 , Fax 845-294-8883
E-MAIL: TONY@TAMENTINC.COM

Main Inspection with Pipe-Run Graph

Project Name: Mainline ID: City: Address:
Mahopac 10/19 11/1/2019-9:59 Mahopac
Start date/time: Pipe width; Pipe helght: Plpe type: Surface condition: . Weather:
11/1/2019 ! Plastic | Asphalt i Dry
Direction: Surveyed footage: Operator: Comments
Towards Upstreamj 1.1 Joe Kata
A @ At1L1R
—_ - - P §TOP-- Inspection Stopped
Catagory: Miscollanecus
-1 0
0gh
-08K
Q7
-06ft
-05ft
-04h
O3f
(AL
-
= MHOS50154
£ 1 ) B ALOOR
B — 8% BTART AGAINST.FLOW - Slarl lnapection Ageinstthe Fiodh 01
" ‘L‘:} Calagory: Miscellaneous
g MHO5020
0

Main Inspection with Pipe-Run

Wednesday, January 08, 2020 7:44 AM

Page 1 of 1



TAM ENTERPRISES INC,
114 HARTLEY ROAD
GOSHEN, N.Y. 10924

Phone 845-294-88B2 , Fax 845-294-8883

E-MAIL: TONY@TAMENTINC.COM

Main Inspection with Pipe-Run Graph

Project Name: Hainline ID: City: Address:
Mahapac 10/19 i 11/1/2019-9:59 Mahopac
Start date/time: Pipe width:  Pipe helght: Pipe type: Surface condition: Weather:
11/1/2019 | 8 | Plastic Asphait ,i Dry
Directlon: Surveyed footage: Operater: Comments
Towards Upstream 54,7 Joe Kata
i B oAlB4ATR
— R STOR - nspection Stapped
asTReL L4 Category: Miscallanenus
Lateral* —
Categary: invantory 4
AL50.1R3/
......t:}.,.....m.....-..".."l'L Lateral . . 500k
Category: Inventory
-40 Gt
-300ft
-Aof
~HLH
¢
3
MHO5018% ..
, 1 & 4 atoon .
f T p— W 3TART AGAINST FLOW - Elarl nspachon Against the Flot”
’:J Category: Miscallaneous
E‘ MHO5020

Main inspection with Pipe-Run

Wednesday, January 08, 2020 7:44 AM Page 1

of



TAM ENTERPRISES INC.

114 HARTLEY ROAD

GOSHEN, N.Y. 10924

Phone 845-294-8882 , Fax 845-294-8883
E-MAIL:TONY@TAMENTINC.COM

Project Name: Mainline ID: Clty: . Address:
Mahopac 10/19 11/1/2018-10:51 | Mahopac |
Start date/time: Pipe width: Plpe helght: Pipe type: Surface condition; Weather;
11/1/2019 8 Plastic Dirt Dry
Direction: Surveyed footaga: Operator; Comments
Towards 236.8 Joe Kata
Downstream
- ¢ * Aloon
b WD START WITH FLOW - Start inspection Wilh the Flow
o MHO&HZl o Catsgory: Miscallanecus
g»
4 ) v @ AI31H
.F = = 3 STOP - Inspection Skopped
E‘ = MHOB011 Category: Miscellaneous
g ¥ mwm ALB 4 1t
(7]

™" 8ag - Sag in the pipe
Category: Structural

At962 ft3l. ¥
LaIBral"u' —— s [rmen

Category: lnveniory L

2001

AL236.8 3/
Lateral 4L *
Catepory: nventory

Main Inspection with Pipe-Run Wednesday, January 08, 2020 7:44 AM Page 1 of 1



TAM ENTERPRISES INC.
114 HARTLEY ROAD
GOSHEN, N.Y. 10924

Phone 845-294-8882 , Fax 845-294-8883
E-MAIL: TONY@TAMENTINC.COM

Main Inspection with Pipe-Run Graph

Project Name:

Mahopac 10/19

Start date/time:
11/1/2019

Direction:

Towards
Downstream

Mainline 1D: Clty: Address:

10/30/2019-2:46 H Mahopac

Plpe width: Plpe height: Pipe type: Surface condltion: Weather:

B8 Plastic | Asphalt E Dry

Surveyed footage: Operator: Comments
335.9 Joe Kata

Tuan

Suneyed lengthx 33!

Main inspection with Pipe-Run

F AtDOR
HREP START WITH FLOW-- $tari Inspaction-With the Flow
D Gategory: Miscallanecus

—

e A105.2
“* pipa Type - Pipe Material Change
At1018737L J L Category: [nventory
Lataral
Catagory. Inventory

At1032 R8L g ¥
Laleral ¢+ At165.1 ft

Calagory: Inventory - Pipe Type - Pipe Maiarial Change
Calegory: Inventory

o1 LAtIE7 0RO
Laterai
Category: Inventory

y —ma AL168.2 1
—d ¥ pipe Type - Pipa Materlal Change
Calegory: Invantory
{-wm AL2079 R
i Pipe Type - Pipe Materlal Change
At208.1 ®3L L} e Category: Inventory
Lataral - Lo A1 R

Calegory: Inventory ¥ pipa Type - Pipe Matsatial Change
Category: Invenlory

Il

i r-om A1291.2 81
Pipe Type - Plpe Material Changa
Categmty: Inventory ..
{ J At2e28ne/
Lateral
Catagory: Invenlory

v owm AL294.7 R
Pipa Type - Pipe Malonal Change
Category: kivantory
A1 7R3 4Ly g wmAL31021
Lateral 5 pipo Type - Pipe Matsrial Cnange
Category: Inventory Category: Invantory
down ATB136 R
= ol Pipa Type - Pipp Malerial Change
Category: Inventory
¥ AL3A5 B ft
End Of Inapecion @ MH
Category: nventory
¥ oE AI3IEOR
3% STOP - Inspestion Stopped
Calegory: Misceilanaous

n

Wednesday, January 08, 2020 7:44 AM Page 1 of 1

oof

100 0t

20004



TAM ENTERPRISES INC.

114 HARTLEY ROAD

GOSHEN, N.Y. 10924

Phone 845-294-8882 , Fax 845-294-8883
E-MAIL: TONY@TAMENTINC.COM

Main Inspection with Pipe-Run Graph

Project Name: Mainline ID:

City: Address:

Mahopac 10/19 11/1/2019-1:00 Mahopac

Start date/time: Plpe width: Pipe height: Pipe type: Surface condition: Weather!

11/1/2019 8 Plastic | Asphalt f Dry

Diraction: Surveyed footage: Operator: Comments

Towards 393.9 Joe Kata
Downstream
g MHO05009D ff*} 4 b AIDOA
5 kg K . B START WITH FLOW - Start Inspeclion With the Flow 0on
g}‘ Y— = - Categery:Miscallanecus -
z. S uosod AL AT

2 Calegory: Invenkry

¥ Ll ALBET
— Lateral
Category: Inventory

1000ft
] At185.1 f
— . ——— "”'-' Lateral
Category: Invantory 200 0%
I00A
] AL2IS2 1
—— ’J'I' Leleral

Catagory: Inventory

YAL29201
End Of Inspaction @ MH
Calegory: inventory
¥ AL3939f
29 STOP - Ingpaction Stopped
Category: Miscellaneous

Main Inspection with Pipe-Run Wednesday, January 08, 2020 7:44 AM Page 1 of 1



TAM ENTERPRISES INC.
114 HARTLEY ROAD
GOSHEN, N.Y. 10924

Phone 845-294-8882 , Fax B45-294-8883
E-MAIL:TONY@TAMENTINC.COM

Main Inspection with Pipe-Run Graph

Project Name; Malniine ID; Clty: Address:
Mahopac 10/19 11/1/2019-10:51 Mahopac
Start date/time: Pipe width: Pipe helght: Pipe type: Surface condition: Weather:
11/1/2019 8 Plastic Dirt Dry
Direction: Surveyed footage: Operator: Comments
Towards 384.5 Joe Kata
Downstream
2 MHO5012 |
2 l 0 ! b AtOOR
g}; — 0k STARTAWITH FLOW - Start Inspectien-Wilh the Flow - - -2 21
C i Category: Miscellaneous
E  MHOBD11
[}
10001
20001t
0 0fi
Y D AL3B26H
2 §TOP - Inspection Stopped
= Catagory: Miscellansous

Main Inspection with Pipe-Run

| AI3845R
End Of inspection @ MH
Category: Inveniory

Wednesday, January 08, 2020 7:44 AM Page 1 of 1



APPENDIX-I

Membrane Bio-Reactor Preliminary Manufacturer
Layout and Process Calculations

APPENDIX I-1 Legacy Environmental Process, LLC
APPENDIX I-2 Pollution Control Systems, Inc.



APPENDIX I-1

Legacy Environmental Process, LL.C



March 23, 2020

To: J. Robert Folchetti & Associates
31 Sodom Road
]
Brewster, New York 10509 Legacy Environmental Process, LL.C
. 45 Kelly Creek Drive
Attn: J.E. Folchetti, P.E. Odenville, Alabama
35120
Project: Carmel Hillsdale Estates STP -
Mahopic, New York 10541 - l},{gf { :ggz:g:g:}ggg
]
Quote No.: 2020-2296 Rev.1 www.legacyenvpro.cm:

CONFIDENTIAL PROPOSAL

This proposal is confidential. It was prepared by Legacy Environmental Process based on request for quotation. It
is being furnished solely for the confidential use of the individual/organization named above, who agrees that it
shall not be reproduced, copied, lent, or otherwise transmitted, directly or indirectly, to any other individual or
organization, except for the purpose for which it was specifically furnished.

We are pleased to propose one (1) Legacy Environmental Process model LEP-27.2M24-SUSH
prefabricated 304 stainless steel extended aeration/complete mix activated sludge wastewater
treatment system as manufactured by Legacy Environmental Process, LLC, Odenville, Alabama.
This proposal has been prepared based on request for quotation, SPDES discharge permit No.
NY 003 0678 dated April 29, 2009, the wastewater treatment system will have a design flow of
up to 27,200 gallons per day of domestic wastewater and will include all necessary vessels,
internal piping, weirs, baffles, fabricated from 304 stainless steel and items of equipment as
indicated below:
L amitS

2020-2296 ~ Carmel Hillsdale Estates, Carmel, New York Equipment Proposal Rev.1 Page 1of1l



March 23, 2020

Basis of Design

Average Daily Flow Rate: 27,200 (GPD)
Peak Daily Flow Rate: 68,000 (GPD)
Parameters Influent Projected Effluent

BOD:;: (mg/L) 240 <30mg/L
TSS: (mg/L) 240 <30 mg/L
TKN: (mg/L) 40 N/A
Ammonia-N: (mg/L 25 <3 mg/L
Phosphorus-P i (mg/L) 8 N/A

Scope of Supply
Primary Screening Devices

One (1) 6 inch diameter 150# inlet flange
One (1) Manual bar screen, inclined with drying rack, integral with the flow equalization
chamber

Flow Equalization Chamber

One (1) 6,800 gallon aerated flow equalization chamber

One (1)  Flow proportioning box, with overflow weirs and outlet trough with v-notch weir

Two {2) Submersible grinder pumps, Zoeller model 7011, powered by 2 hp, 230/480 volt, 60
Hz, 3 phase motors, rated at 30 gpm @ 15' TDH, mounted on slide rail assemblies

Five (5) Liquid Level Sensors, float control, Certified Labs model #PK30NOW20

One (1) Flow EQ blower motor unit, model BM-20-R22-5, with the capacity of 20 SCFM @
5 psig. 3174 RPM, 81 dBa, Fiberglass mounting base with housing, Roots Blower
model UURAI-22, Motor, ODP 1 HP, 230/480 Volt, 3 Phase, Inlet filter silencer with
paper element, Techno check valve, 17 NPT, spring loaded, 15’ liquid tight conduit
with wiring, Items shipped loose for field installation: Vibration mounts, Flexible
hose connection with clamps, 17

One (1}  Coarse bubble diffused aeration system designed for 14 scfm

One (1)  Pressure relief valve, spring loaded, 1” NPT and pressure gage, 0-15 PSIG, %4” NPT
mounted in air manifold

Sludge Holding Chamber / Aerobic Digester
One (1) 2,720 gallon sludge chamber, integral to the aeration tank, aerated with air from the
main blowers

One (1) 2 inch diameter supernatant decant aitlift assembly
One (1) Coarse bubble diffused aeration system designed for 11 scfin

2020-2296 ~ Carmel Hillsdale Estates, Carmel, New York Equipment Proposal Rev. 1 Page 2 of 11



March 23, 2020

_ul - p—
"_.- EGAC
=7

Aeration Chamber

One (1) 27,200 gallon aeration chamber

Two (2) Main Acration blower motor units, model BM-150-R33-5, each with the capacity of
150 SCFM @ 5 psig, 3174 RPM, 81 dBa, Fiberglass mounting base with housing,
Roots Blower model URAI-33, Motor, ODP 5 HP, 230/480 Volt, 3 Phase, Inlet filter
silencer with paper element, Techno check valve, 1” NPT, spring loaded, 15’ liquid
tight conduit with wiring, Items shipped loose for field installation: Vibration mounts,
Flexible hose connection with clamps, 2”

One (1)  Coarse bubble diffused aeration system designed for 109 scfm

One (1)  Pressure relief valve, spring loaded, 2” NPT and pressure gage, 0-15 PSIG, %” NPT
mounted in air manifold

One (1) Treatment Plant control panel, mounted in NEMA 4X Fiberglass (30x24x12), 12”
Steel leg kit, 230/480 Volt, 3 Phase 60 Hz., Two (2) EQ pumps, One (1) EQ Blower,
two (2) main aeration blower units Main circuit breaker, with interlocking door
handle, Individual circuit breakers, Starters with 3 leg overload protection, IEC rated,
120 Volt control transformer with circuit breaker protection, Level control system,
Motor overtemp indicator lights, door mounted, Seal fail indicator lights, door
mounted, Run indicating lights, door mounted, Hand-Off-Auto selector switches,
door mounted, Run indicator lights, door mounted, Elapsed time meters, door
mounted, Alternator, with lead/lag selector switch, door mounted, Enclosure mounted
alarm light for high-level alarm, Alarm horn with silence button, Alarm/Telemetry
dry contact and relays, Terminals for field connections, UL508A Listed

Clarifier

One (1) 4,533 gallon dual hopper bottom gravity clarifiers

Two (2) 3 inch diameter airlift sludge return pumps and piping

Two (2) 2 inch diameter airlift scum return pumps and piping

One (1)  Clarifier outlet trough, equipped with adjustable v-notched weir plates
One (1) 6 inch diameter 150# outlet flange

Service Walkway

One (1) Lot of grating to cover 3' walkway down the length of the tank and service areas, 18
gauge galvanized, non-skid, approximately 344 fi°.

One (1) Lot of aluminum schedule 40 pipe handrail 2 rail with kick-plate, to enclose grating,
approximately 151 linear fi.

One (1) 45 degree access stairway with checker-plate stair treads, and aluminum handrail

Notes, Clarifications & FException

1. All Ttems below are EXCLUDED from this proposal and are the responsibility of the
CUSTOMER. These are to be completed by others or specifically agreed to in writing by
LEGACY and included in the pricing section of the final version of the proposal.

2020-2296 ~ Carmel Hillsdele Estates, Carmel, New York Equipment Proposal Rev.1 Page 3 of 11



March 23, 2020

(S ]

. Price Validity and Steel Cost: Duc to the current volatility in the steel market, material

escalation (if any) will be based on AMM (American Metal Markets) published price index
for hot rolled carbon steel and on the North American Stainless published price index stainless
steel. Pricing included in this proposal is based on today’s published index. Any increase in
steel cost between date of proposal and material procurement above this benchmark will be
customer’s account. (Example: if steel increases $0.03/per pound, this would increase the cost
of a 30,000 Ib. tank as follows: 30,000 X $0.03 = $900.00). (Note: Steel is typically procured
2 weeks after submittal drawings are returned as “Approved as Noted™).

The following equipment and services are not provided as part of this proposal

1.

Crane off-loading, touch-up paint, plumbing to the plant, installation of grating, handrail and
component equipment, electrical wiring, and filling of the tank for testing are to be done by
the general contractor.

All field wiring is to be done by the installing contractor.

There is no provision included in this quoted price, unless noted, for field erection
supervision, tests, inspections or adjustments of equipment. If factory representative is
required for any of thesc services, please refer to “Service Terms™ enclosed. The equipment
offered by [egacy Environmental Process, LLC is our standard design, materials and
manufacture. [n the event that these items of equipment are subject to any alteration in design
or materials or manufacture by the contractor, owner, owner’'s agent or engineer, such
altcrations shall be subject to change in the contract price and/or delivery schedule.

Detail civil engineering, mechanical and electrical design are excluded from the above